



5133

Parts List

| Ref | Class | Part | Description | Qty | Comment | Footnote |
|-----|-------|----------|------------------------------|-----|----------------------------|----------|
| 1 | | 15866 4 | SEAL, Adaptor Plate | 1 | | |
| 2 | | 99702A 7 | ADAPTOR PLATE ASSEMBLY | 1 | | |
| 3 | 27 | 41670 5 | GASKET, Adaptor Plate | 1 | | 7,3 |
| 4 | 10 | 40011128 | SCREW, (M6 x 20) | 2 | | |
| 5 | | 41211 | BRACKET | 2 | | |
| 6 | | NSS | NOT SOLD SEPARATE, Exhaust T | 1 | | |
| 7 | | 96248A 1 | HOUSING ASSEMBLY | 1 | | |
| 8 | 23 | 96247 | SPACER | 1 | | |
| 9 | 26 | 25329 | SEAL | 1 | | 7 |
| 10 | 10 | 40011107 | SCREW, (M5 x 16) | 2 | | |
| 11 | 32 | 85116 | WATER TUBE | 1 | (SHORT SHAFT) | |
| 11 | 32 | 86292 | WATER TUBE | 1 | (LONG SHAFT) | |
| 12 | 1588 | 9097A 5 | HOUSING ASSEMBLY | 1 | (SHORT SHAFT) BLACK | |
| 12 | 1588 | 9098A 5 | HOUSING ASSEMBLY | 1 | (LONG SHAFT) BLACK | |
| 12 | 1588 | 9097A 6 | HOUSING ASSEMBLY | 1 | (SHORT SHAFT) GRAY | |
| 12 | 1588 | 9098A 6 | HOUSING ASSEMBLY | 1 | (LONG SHAFT) GRAY | |
| 12 | 1588 | 9098A 7 | HOUSING ASSEMBLY | 1 | (LONG) (TRACKER GRAPHITE G | |
| 13 | 27 | 43337 4 | GASKET, Drive Shaft Housing | 1 | | 7 |
| 14 | 127 | 14621 | GASKET | 1 | | 7 |
| 15 | | 14534 | COVER | 1 | | |
| 16 | 10 | 14742 | SCREW, (250-20 x 1.25) | 1 | | |
| 17 | 10 | 40003 60 | SCREW (M8 X 70) | 6 | | |
| 18 | 12 | 40023 17 | WASHER | 6 | | |
| 19 | 10 | 40011128 | SCREW, (M6 x 20) | 4 | | |
| 20 | | 17258T | TRIM COVER | 1 | (BLACK) | |
| 20 | | 17258T 6 | TRIM COVER | 1 | (GRAY) | |
| 20 | | 17258F 4 | TRIM COVER | 1 | (TRACKER GRAPHITE GRAY) | |
| - | 27 | 41499A87 | GASKET SET | 1 | | |
| - | | 90885A97 | POWERHEAD | 1 | | |